
San Lorenzo River and North Coast 
Watersheds Sanitary Survey Update

March 2023

FINAL

2268009*00

Photo courtesy of San Lorenzo Valley Water District



275 Battery Street, Suite 550 
San Francisco, California 94111 

415-243-2150 

San Lorenzo River and 
North Coast Watersheds 
Sanitary Survey Update 

March 6, 2023 

Prepared for 

City of Santa Cruz 
715 Graham Hill Road 

Santa Cruz, California 95060 
In association with 

San Lorenzo Valley Water District 

K/J Project No. 2268009*00 



   
 

 

THIS PAGE INTENTIONALLY BLANK 



Table of Contents  

 

San Lorenzo Valley and North Coast Watersheds Sanitary Survey for SCWD and SLVWD i 
c:\users\antoinettecontey\downloads\scwd-2022-wss-update__030623_clean.docx 
[...]
Coast Pump Station; the sump is a blend of San Lorenzo River and Tait well water. During first 
flush storm events in the early season, turn outs are bypassed as soon as it starts raining. The 
City is considering a winter diversion program that could be used for in-lieu conjunctive use of 
groundwater to improve seawater intrusion conditions which may result in adjustments to the 
turbidity criteria.  City is addressing the challenges to consistently provide and achieve the 
desired supply capacity, especially during extended drought periods, under the minimum 
instream flow targets for the HCP, and in the future with the current supply sources with 
continued water conservation, addition of recycled water, and study of groundwater 
replenishment with excess surface water and advanced purified water. 

Table 2-6:  Summary of Water Sources Available to City and SLVWD 

Source 

Average 
Surface Water 

Supply 

Average 
Groundwater 

Supply 

Average 
Supply 

Available 
Average 
Demand  

San Lorenzo River 4.2 MGD N/A 

2,561 MGY 7.1 MGD 

Loch Lomond 
Reservoir 1.3 MGD N/A 

Coast Sources 
including Liddell 

Spring, 
Laguna/Reggiardo 
Creeks, and Majors 

Creek 

1.5 MGD   

Beltz Wells(2) (Active 
wells only) N/A 0.14 MGD 

Clear Creek, Foreman 
Creek, Peavine Creek, 

Sweetwater Creek 
1.2 MGD N/A 

5.1 MGD 
 

1.91 MGD 
 

Quail Hollow, Olympia, 
and Pasatiempo Wells N/A 3.3 MGD 

Fall Creek, Bennett, 
and Bull Springs 0.5 MGD N/A 

Lompico Creek(3) 0.06 MGD N/A 
Former LCWD Wells(3) N/A 0.06 MGD 

Notes: 

 Total supply available depends on annual rainfall 
 Most of the demand is in surface water service area (approximately 70 percent) 
 Sources from former Lompico County Water District, which merged with SLVWD in 2016. 
 

2.6.4 Source Management 

Each of the utilities in the area manages their sources in an attempt to satisfy the water 
demands for their specific systems. All utilities are dependent upon the surface flows from the 
various creeks, streams, and springs that make up their drinking water source. Factors such as 
highly turbid water caused by stormwater runoff make the water more difficult to treat, requiring 



 

San Lorenzo Valley and North Coast Watersheds Sanitary Survey for SCWD and SLVWD Page 2-31 
c:\users\antoinettecontey\downloads\scwd-2022-wss-update__030623_clean.docx 

diversion of the source to be discontinued until the water quality returns to acceptable levels. 
For example,  City does not use water from the San Lorenzo River Diversion during storm 
events when the sump turbidity which is blend of San Lorenzo River and Tait Wells exceeds 
about 10 NTU. When flows are diminishing towards the end of a storm and/or on the receding 
limb of the hydrograph, turbidity of about 25 NTU is diverted. Also, SLVWD does not use highly 
turbid water at their Lyon and Kirby WTPs during high-turbidity periods. 

One of the major challenges for City is managing operations to accommodate the minimum 
flows in the Operations and Maintenance Habitat Conservation Plan, the conservation flows 
from the SCWRP petitions, and the proposed instream flow requirements for Endangered 
Species Act (ESA) requirements under the Anadromous Salmonid HCP on some of the North 
Coast streams, potentially reducing the volume of flow available from these sources. As 
discussed in Section 2.3.5, the consequence of reduced North Coast flows would be higher 
reliance on water from Loch Lomond Reservoir and winter flows from the San Lorenzo River 
both of which have a higher TOC concentration, and hence a higher potential for formation of 
disinfection byproducts (DBP). DBP formation can be managed/inhibited/ from both the 
treatment perspective by carefully selecting source water for lower TOC as well as in the 
distribution system where regular water sampling occurs for DBP compliance. 

City staff has continued to discuss and manage the implications of the SCWRP and ESA 
instream flow requirements as well as potential future winter water production for regional water 
supply reliability, which include modifying the treatment process currently underway as part of  
the Facility Improvement Project and/or constructing horizontal wells at the San Lorenzo River 
diversion – both of which are activities that will require many years to plan and implement. In 
addition, Graham Hill WTP improvements to meet LT2 and Stage 2 rule requirements were 
evaluated in 2010. These improvements include alternatives that could be implemented to meet 
more stringent D/DBPR requirements and reduce the higher levels of DBP that are associated 
with elevated TOC concentrations.  

Water utilities must therefore balance the need to satisfy their customer demand with the 
requirement to comply with drinking water regulations. Most utilities, large and small, experience 
difficulty in treating highly-turbid water, and therefore prepare and adjust for such operations 
before, during, and after storms events as does SLVWD. 

2.7 Facilities 

2.7.1 Raw Water Reservoirs 

With the exception of small diversions in creeks and streams, the only large raw water reservoir 
in this study area is Loch Lomond, which is managed by City. This roughly 8,600 acre-foot 
capacity reservoir, located on Newell Creek northeast of Felton and east of Ben Lomond, also 
stores San Lorenzo River water diverted at the Felton Diversion structure.  SLVWD holds 
entitlement to a portion of surface water storage in Loch Lomond Reservoir or an equivalent 
water transfer from the City Santa Cruz Water. SLVWD has not recently exercised its 
entitlement due mostly to the costly upgrade that would be needed to its Kirby water treatment 
plant to address the high concentrations of total organic carbon in Loch Lomond raw water. 

City commenced construction in 2020 of a project to replace the inlet/outlet pipeline that serves 
the Loch Lomond Reservoir. A valve on this pipeline was inspected in 2012 and was found to be 



 

San Lorenzo Valley and North Coast Watersheds Sanitary Survey for SCWD and SLVWD  Page 2-32 
c:\users\antoinettecontey\downloads\scwd-2022-wss-update__030623_clean.docx 

stuck partially open and no longer operable. An interim plan was agreed to with Division of 
Safety of Dams in 2015 and the project is expected to complete construction in 2023.  

2.7.2 Intakes/Conveyance Systems 

The locations of major water intakes are shown in Figure 1-1. Table 2-7 describes the intake 
and conveyance systems for the large utilities. Note that the San Lorenzo Valley and North 
Coast watersheds have extensive intake and conveyance systems needed to efficiently use the 
readily available supply of water in this area. Many of the intake structures have been 
constructed to prevent contamination from outside sources. Some of the key intake and 
conveyance systems are discussed below. 

Table 2-7:  Summary of Conveyance/Intake Facilities for Utilities with More Than 200 
Service Connections 

Utility Source Intake Details 
Pipeline 

Dimensions 

Pump 
Station 

Capacity Other 
City of Santa 
Cruz Water 
Department 

San Lorenzo 
River Intake 

Combination concrete 
check dam and screened 
intake sump with vertical 
turbine pumps on wells 

Varies 7.8 mgd   

San Lorenzo 
River - Felton 
Diversion 

Inflatable rubber dam, 
screened intake pump 

N/A Felton 
Diversion P.S. 
at 2,850 gpm 

Diverts water to Loch 
Lomond 

Loch Lomond 
Reservoir 

Large earthen dam with 
multi-stage outlet tower 

44,000 lf 
pipeline; 18 to 27 
inches diameter 

Gravity flow to 
Felton with 

Felton Pump 
Station at 13.5 

MGD 

Used in specific 
months to augment 
supply or when other 
sources have high 
turbidity that is difficult 
to treat 

Coast sources These sources have small 
diversion structures or a 
protected spring box 

Diameter varies - 
total pipelines 

Gravity flow Gravity flow to the 
Coast pump station 
then; pumped to 
GHWTP 

     Majors Concrete full-span dam 
with wire screened intake 

10” Gravity flow Gravity flow to the 
Coast pump station 
then; pumped to 
GHWTP 

     Laguna Concrete/stone full span 
dam with Coanda screen 
intake 

14” Gravity flow Gravity flow to the 
Coast pump station 
then; pumped to 
GHWTP 

     Reggiardo Concrete/stone full span 
dam with wire screened 
intake 

8” Gravity flow Gravity fed to Laguna 
impoundment 

     Liddell Concrete/Corrugated 
Aluminum spring box with 
wire screened intake 

16” Gravity Flow Gravity flow to the 
Coast pump station 
then; pumped to 
GHWTP 

San Lorenzo 
Valley Water 
District 

Clear Creek  Protected spring box at 
elev 1250 ft,  

8-inch pipe to 
Foreman Creek 

N/A  Gravity flow to Lyon 
WTP 

Sweetwater 
Creek 

Protected spring box at 
elev. 1230 ft. 

 N/A  Gravity flow to Lyon 
WTP 

Peavine Creek Small diversion structure at 
elev 1264 ft. 

8 in. pipeline to 
Foreman Creek 

Gravity  Gravity flow to Lyon 
WTP, Christmas tree 
farm in watershed 



 

San Lorenzo Valley and North Coast Watersheds Sanitary Survey for SCWD and SLVWD Page 2-33 
c:\users\antoinettecontey\downloads\scwd-2022-wss-update__030623_clean.docx 

Utility Source Intake Details 
Pipeline 

Dimensions 

Pump 
Station 

Capacity Other 
Foreman 
Creek 

Small diversion structure at 
elev 927 ft. 

8 in. pipeline to 
WTP 

Gravity  Gravity flow to Lyon 
WTP, small subdivision 
in headwaters 

Fall Creek Small wire screen 
structures 

8-inch 500 gpm Gravity flow to Kirby 
WTP, Fall Creek St 

Park  
Bennett Spring Protected spring box 4-inch N/A Gravity flow to Kirby 

WTP 
Bull Spring Protected spring box for #1 

and #2 
4-inch N/A Gravity flow to Kirby 

WTP, 
Lompico 
County Water 
District 
(merged with 
SLVWD in 
2016) 

Lompico 
Creek 

Secured, screened 
structure adjacent to creek 
impoundment dam with 
concrete deep well and 1 
HP pump 

2” PVC Raw 
water line to 
holding tank 260-
ft away 

30 gpm Pump N/A 

N/A Not applicable or available. 
Note to Reviewers: Info for Big Basin MWC is not included in this table but were included in 1996. 

2.7.2.1 City 

Figure 1-1 shows approximate intake locations for the City system. These include pipelines from 
the North Coast watershed and the San Lorenzo Valley. The details of these intakes and 
conveyance systems are described in Section 2.5 and in the 1996 Watershed Sanitary Survey. 

2.7.2.2 SLVWD 

Figure 1-1 shows the locations of the surface water sources used by the SLVWD. 4 of the 9 
points of diversion are currently inactive due to damage sustained in the CZU Lightning 
Complex wildfire damage in the summer of 2020. It is anticipated that these will be repaired or 
replaced in 2023/2024.  

SLVWD has an intake, currently unused, on Lompico Creek below the Mill Creek confluence. 
About 15-20 houses are located upstream of the intake structure. Originally, the LCWD obtained 
about 25 percent of its water from the Lompico Creek surface intake and the other 
approximately 75 percent is obtained from groundwater wells.  

2.7.3 Treatment Plants/Processes 

The water treatment plant facilities for the large utilities in the watershed study areas are 
summarized in Table 2-8 and are described in more detail below. 



 

San Lorenzo Valley and North Coast Watersheds Sanitary Survey for SCWD and SLVWD  Page 2-34 
c:\users\antoinettecontey\downloads\scwd-2022-wss-update__030623_clean.docx 

Table 2-8:  Summary of Surface Water Treatment Facilities for Utilities with More Than 200 Service Connections 

Utility/Treatment Plant (Capacity) 
Subject Watershed 

Source(s) 
Pretreatment 

Process 

Coagulant/ 
Flocculation 

Process Sedimentation 
Filtration 

(Rate) Disinfection 

Santa Cruz Water Dept. Graham Hill WTP (1)  

(24 mgd) 

San Lorenzo River, Loch 
Lomond, and North Coast 
sources 

Potassium 
permanganate or 
chlorine for 
oxidation, powdered 
activated carbon 
and potassium 
permanganate for 
taste and odor 
removal 

Alum and cationic polymer 
Horizontal paddle mixers 

Conventional - 
enhanced using 
tube settlers 

Dual media 
(6gpm/ft2) liquid chlorine  

San Lorenzo Valley Water District - Lyon 
WTP  
(1.0 mgd) 

Clear Creek, Foreman 
Creek, Peavine Creek, 
Sweetwater Creek 

Sodium 
Hypochlorite 

Adsorption clarification/ 
filtration (Neptune Trident 
Microfloc) 

Adsorption onto 
floating media 
which is equivalent 
to sedimentation 

 3 multi-media 
filters at 350 
gpm rating 
each 
(6gpm/ft2) 

Sodium 
Hypochlorite 

San Lorenzo Valley Water District - Kirby 
WTP  
(0.5 mgd) 

Fall Creek, Bennett, and 
Bull Springs 

Sodium 
Hypochlorite 

Adsorption clarification/ 
filtration (Neptune Trident 
Microfloc) 

Adsorption onto 
floating media 
which is equivalent 
to sedimentation 

2 – filters at 
350 gpm 
rating 

Sodium 
Hypochlorite 

San Lorenzo Valley Water District – Mill 
Creek WTP (on standby)  Lompico Creeks None None None 

Microfiltration 
membrane 0.5 
gpm/m2 of 
membrane 
area 

Chlorine Post-
treatment 

Source: DDW Annual Inspection Reports 
N/A = Not applicable, Note to Reviewers: Info for Big Basin MWC is not included in this table but was included in 1996. 
(1) Beltz WTP is not included because it is a groundwater source and Loch Lomond Recreation Area WTP is not included because it is a transient non-community water system.  
(2) Orthophosphate is added for corrosion control in the water distribution system to prevent leaching of lead and copper 



 

San Lorenzo Valley and North Coast Watersheds Sanitary Survey for SCWD and SLVWD Page 2-35 
c:\users\antoinettecontey\downloads\scwd-2022-wss-update__030623_clean.docx 

2.7.3.1 SCWD 

Figure 2-6 represents the approximate layout of the facilities at the GHWTP site. The GHWTP is 
a conventional treatment plant with key processes such as preoxidation, coagulation, 
carbon/potassium permanganate contactors (for taste and odor control), flocculation, 
sedimentation, filtration, and disinfection. These processes are fully described in the 2019 
Inspection Report by DDW. In addition to upgrades at the Graham Hill WTP to the filters and 
replacement of tube settlers described in the 2018 Watershed Sanitary Survey update, other 
upgrades to allow treatment of higher turbidity source water are under design.  City is in process 
of Facilities Improvements Program at GHWTP including to the flocculation, sedimentation and 
filtration basins, and replacement of three of the four concrete tanks at GHWTP. Following that, 
an upgrade of the overall GHWTP will commence, moving to the use of plate settlers, ozone, 
granular activated carbon filters for a more robust treatment process will help adapt to climate 
change and decreasing water quality. The updated GHWTP will better address total organic 
carbon and associated disinfection by products as well as Contaminants of Emergency 
Concern. The improvements allow use of high flows such as during and after storm events 
projects that otherwise would need to be bypassed.  These investments are designed to 
address aging infrastructure and prevent noncompliance with drinking water standards under 
anticipated future conditions. 

The Loch Lomond Reservoir Recreational Area (LLRRA) water system previously used a 
microfiltration system to provide water for park users and the caretakers of the reservoir 
watershed. The system is no longer used, and water is instead purchased from SLVWD. 

City also operates two treatment facilities that serve the Live Oak (previously Beltz) Wells. 
These facilities are only used to treat groundwater and are not fully described in this update. 
Details on the Live Oak Wells Filtration Plant are provided in previous surveys.  

2.7.3.2 SLVWD 

SLVWD constructed the Lyon WTP in 1994, a two-stage package filtration plant which uses 
floating media to remove floc particles followed by a granular media filtration. DDW accepted 
this process as equivalent to conventional treatment. The system consists of three prefabricated 
adsorption, clarification, and filtration units each rated at 350 gpm. Due to piping system 
constraints, however, the maximum treated water production rate is 1,150 gpm. 